
2022 Annual Facilities
Inspection Report
Hackettstown Municipal Utilities Authority
December 2022



This page left intentionally blank for pagination.



Mott MacDonald
111 Wood Avenue South
Iselin
NJ 08830-4112
United States of America

T +1 (800) 832 3272
mottmac.com

PO Box 450
Hackettstown, NJ 07840 2022 Annual Facilities

Inspection Report
Hackettstown Municipal Utilities Authority
December 2022

Hackettstown Municipal Utilities Authority



Mott MacDonald | 2022 Annual Facilities  Inspection Report
Hackettstown Municipal Utilities Authority

Issue and revision record

Revision Date Originator Checker Approver Description
0 12/9/22 ESS KOB DLK Draft to HMUA

1 12/19/22 ESS KOB DLK Revised per HMUA Comments
[...]
53W Contractor will provide the customer with a Water Filter Pitcher (with 6 months of
filter cartridges) for use by the customer.  Instructions would typically be provided to the
customer with the filter pitcher.

 Post Replacement Sampling – In accordance with the Lead and Copper Rule Revisions
(LCRR), the water system must offer to the consumer to take a follow-up tap sample
between three months and six months after completion of any full or partial replacement
of a lead (or galvanized) service line. The water system must provide the results of the
sample to the consumer in accordance with the requirements of the LCRR.

Well No. 8 was temporarily taken out of service due to failed water quality tests (positive e-coli
in raw water sample) in June 2012.  Due to the failed water quality tests, the HMUA and Mott
MacDonald prepared a Ground Water Rules/4-Log Virus Inactivation Certification Form,
calculations and plans which were submitted to the NJDEP, and in 2012 a 4-log analyzer was
installed at Well No. 8.  The 2012 forms were resubmitted in December 2017 in response to an
NJDEP letter dated October 25, 2017.  NJDEP approval was received on March 12, 2018.



Mott MacDonald | 2022 Annual Facilities  Inspection Report 27
Hackettstown Municipal Utilities Authority

507106245-006 | December 2022

Since this approval, one notification has been issued to NJDEP when the chlorine residual
dropped below the required value of 0.88 ppm. In 2021, HMUA considered requesting to
discontinue the certification, but during the 2022 annual inspection, the HMUA noted they
decided to keep the certification.

Commencing in 2020, HMUA has sampled for PFNA, 1,2,3-trichloropropane, ethylene
dibromide, and 1,2-dibromo-3-chloropropane (DBCP) on a quarterly basis at all wells, and
results have been below action levels.

As of October 19, 2017, HMUA is subject to requirements under the New Jersey Water Quality
Accountability Act (WQAA).  This Act requires purveyors to demonstrate and report upon the
planning, operation, maintenance and reinvestment of its water systems.   HMUA contracted
with Mott MacDonald to assist in developing the Asset Management Plan (AMP) and the
Cybersecurity assessment and is taking steps to achieve compliance and review required
manpower associated with requirements for:

1. Water System Maintenance
2. Asset Management Plan

a. Initial Plan prepared as of April 12, 2019. HMUA has updated as necessary.
b. 2022 Action Items

i. Valve Exercising – All valves have been exercised as part of the
exercising process to date.  A new exercising cycle will commence.

ii. Leak Detection – New equipment was purchased in 2020 and 2022,
which is being used in conjunction with existing equipment.

iii. The main replacement on Ashley Avenue (between Cook and Franklin)
was started in November 2022.

3. Mitigation Plans for Notice of Violations
4. Cybersecurity Program

a. An updated form prepared by the NJ Dept. of Homeland Security &
Preparedness’ New Jersey Cybersecurity and Communications Integration Cell
(NJCCIC) was submitted by the November 16, 2018 deadline.

5. Annual Certifications
a. The 2021 Annual Certification Form was submitted on December 21, 2021.



Mott MacDonald | 2022 Annual Facilities  Inspection Report 28
Hackettstown Municipal Utilities Authority

507106245-006 | December 2022

Sewerage System

The HMUA Water Pollution Control Plant is being operated by six (6) personnel under the
supervision of four (4) licensed operators.  The collection system is operated with six (6)
licensed operators.

The Water Pollution Control Plant (WPCP) constructed in 1971 had an original permitted
capacity of 1.65 MGD and was designed to provide advanced secondary treatment.
Development which occurred within the HMUA service area in the 1970's and early 1980's
required that the HMUA undertake a plant expansion.  The enactment of more stringent effluent
requirements by the U.S. Environmental Protection Agency and the New Jersey DEP also
dictated that the treatment process be upgraded.  The HMUA embarked upon the planning and
design for the upgrade/expansion in 1984.  The necessary construction permits and low interest
rate financing received from the New Jersey Wastewater Treatment Trust were received in
1991.  Construction of the WPCP upgrade/expansion to a capacity of 3.30 MGD was
substantially completed in September 1993 and the construction contract was finalized in
September 1995 at $10,510,210.

2.1. Water Pollution Control Plant
The amount of treated effluent that can be discharged to the Musconetcong River from the
Water Pollution Control Plant (WPCP) is limited by the NJPDES Permit (NJPDES Permit No.
NJ0021369) issued to the HMUA for operation of the plant.  Currently, the permitted capacity of
the plant is rated at 3.30 MGD.  The August 2008 NJPDES Permit with an expiration date of
July 31, 2013 included provisions to formally increase the plant capacity rating from 3.30 MGD
to 3.39 MGD due to additional flow from the Diamond Hill area of Mansfield Township.  A
renewal NJPDES permit was submitted to NJDEP in January 2013, and a draft permit was
received and comments provided to NJDEP in August 2016.  The draft permit included
proposed arsenic and mercury limits.  A final NJPDES permit dated September 18, 2017 was
issued.  Based on concerns with the mercury limit, a stay request was submitted on October 16,
2017. NJDEP issued the stay for mercury in a letter dated November 17, 2017 and the NJPDES
Permit Modification dated December 6, 2017.  The final permit also included a limit for arsenic.
However, NJDEP simultaneously stayed the limit to allow time to study background arsenic
levels and HMUA has been participating in an arsenic treatability study at the WPCP, conducted
by NJDEP and Stevens Institute of Technology.  A meeting of the Arsenic Study group was held
on September 19, 2019 to discuss results of pilot testing to date, and it is anticipated that a
waiver program will be developed to relieve utilities of the proposed limits.

As a result of requirements contained in the HMUA’s NJPDES Permit, the amount of flow to the
treatment plant could have a significant impact on whether the existing WPCP can meet the
stringent load-based limitations.  The HMUA already removes most of the phosphorus present
in its effluent by application of alum.  HMUA has determined, based upon findings from a
Chemically Enhanced Primary Treatment (CEPT) study, that use of chemicals will be adequate
to meet the permit limit.

A renewal NJPDES permit was submitted to NJDEP on June 14, 2022 and a preliminary draft
renewal NJPDES permit was issued to HMUA on October 26, 2022.  The HMUA provided
comments to NJDEP on November 1st and the NJDEP issued revised preliminary draft NJPDES
permit to HMUA on December 9, 2022.



Mott MacDonald | 2022 Annual Facilities  Inspection Report 29
Hackettstown Municipal Utilities Authority

507106245-006 | December 2022

The Delaware River Basin Commission added a new quarterly color sample requirement in the
current permit; with sampling required to be performed between +3.5 & +4.5-years (6/1/2021 –
6/1/2022) from the effective date of the permit (EDP). The results are to be submitted to the
DRBC and NJDEP with the permit renewal application.

The WPCP operated at an average daily flow of 2.046 MGD between September 1, 2021 and
August 31, 2022, compared to 2.053 MGD for the prior 12-month period.  This equates to
approximately 62 percent of the permitted plant capacity of 3.30 MGD.  The maximum monthly
flow during the period between September 1, 2021 and August 31, 2022 was 2.504 MGD (April
2022).  The ratio of the maximum monthly flow to the 12-month average daily flow was 1.22
times.  The plant performance results for the major effluent parameters of concern, Biochemical
Oxygen Demand (BOD), Total Suspended Solids (TSS), Ammonia and Phosphorus, averaged
3.0, 7.8, 0.12, 0.34 mg/l, respectively, over the past year, well within the NJDEP permit values
of 20, 25, 1.0 and 0.49 mg/l assigned to the plant in the NJPDES Permit.

The upgraded and expanded WPCP has now been in service for twenty-nine (29) years.  The
major treatment reactors and equipment were found to be in good physical and mechanical
condition during the November 2022 facilities inspection.  Routine maintenance and occasional
hardware replacement, particularly for equipment which has been installed since the original
plant construction completed in 1971, will continue to be required on an as needed basis.

The HMUA has recently completed seven (7) construction projects at the WPCP as follows.
Work was completed on Contract 51S to replace the UV disinfection equipment in May 2022.

Contract No. 37S - 2010

 Site Piping Improvements
 Inlet Facilities Improvements including new Screening/Washer/Compactor unit and “bus

stop” Enclosure
 New Motors and variable frequency drives (VFDs) for the two (2) main Raw Sewage

Pumps
 Improvements to the existing Anaerobic Digesters

Contract No. 39S - 2012

 Installation of two (2) new Nitrification Tank aeration blowers and associated controls

Contract No. 42WS - 2014

 Installation of equipment to connect the two generators at the site
 Installation of a new power monitor allowing HMUA staff to operate additional

equipment on the 660kW generator.

Contract No. 44S - 2015

 Building Architectural Improvements and Interior Painting
 Replacement of non-potable water pumps and site piping
 Elimination of Ponding Issue at lower level of Advanced Treatment Building
 Removal and decommissioning of Equalization Basin

Contract No. 48S - 2019

 Replacement of the Nitrification Tank diffusers
 Revision to Neuros Blower 10” Intake Piping
 Replacement of Anoxic Zone Mixers



Mott MacDonald | 2022 Annual Facilities  Inspection Report 30
Hackettstown Municipal Utilities Authority

507106245-006 | December 2022

Contract No. 50S - 2021

 Rebuilt one gravity belt thickener and provided new controls

Contract No. 51S – 2021-2022

 Replacement of ultraviolet disinfection equipment with a vertical UV design
 Replacement of channel gates

The HMUA, under a separate procurement Contract No. 36S, purchased new Digester Mixing
and Heating Equipment that was installed by the Contractor under Contract No. 37S in 2010.

A 31.7 kW solar array was installed at the WPCP Site under a Power Purchase Agreement.
The installation of the solar array was completed in September 2011, with an official ribbon-
cutting ceremony on October 6, 2011.  On November 13, 2018, the HMUA Board voted to
accept ownership of the solar array and related appurtenances from SSE-NJ001, LLC at no
cost as per a bill of sale dated November 16, 2018.

Since approximately 2006, the HMUA has been utilizing a maintenance management program
software called “E-Maint” to keep track of the numerous routine maintenance tasks required to
keep the equipment throughout the treatment plant operating efficiently and to increase the
longevity of the equipment.  The Sewer Utility’s Chief Operator indicated that the “E-Maint”
software has proven to be very helpful in keeping track and scheduling of the required
maintenance tasks throughout the facility.

HMUA continues to accept wastewater from the M&M Mars pretreatment facilities which were
constructed in 2015.

2.1.1 Inlet Facilities & Raw Sewage Pumping

The influent flow meter was last calibrated on 3/30/2021. The HMUA plans to calibrate the
influent and effluent meters yearly (NJDEP requires a minimum interval of 1/5-years). The
Division Box No. 1 flow control cones manufactured in 2013 have begun to exhibit pitting. Grit is
removed at the Division Box using the HMUA Jet Truck.  In 2022 it was noted that the Division
Box is cleaned out approximately every 6 months.

Screening, Washing and Compacting Equipment was replaced in November 2010.  The HMUA
reported that equipment requires a gearbox replacement.  One 3 CY dumpster of material is
collected during a typical week. In 2020, the washer/compactor motor and VFD was replaced
and the drive head and VFD was replaced on the screens.  The discharge chute insulation was
replaced in 2020 to address rodent damage from recent years. During the November 2022
inspection, it was noted the compactor was not working. HMUA is currently manually removing
material with a pitchfork. HMUA is waiting on the replacement gearbox.

Recent Chronology for Raw Sewage Pumps

 HMUA personnel replaced the impeller and shaft sleeve for Raw Sewage Pump No. 3
in April 2011.  The pump bearings and suction cover wear ring for this pump were also
replaced by the HMUA in August 2011. During 2011, the HMUA investigated pump
noise and bearing temperature concerns for Raw Sewage Pump No. 3; however, a
report by Rapid Pump and Meter in November 2011 found the pump to be operating
within limits and the pump was returned to service.

 Raw Sewage Pump No. 1 was replaced in December 2012.
 In 2016, HMUA personnel replaced the rotating assembly for Pump No. 3.



Mott MacDonald | 2022 Annual Facilities  Inspection Report 31
Hackettstown Municipal Utilities Authority

507106245-006 | December 2022

 Raw Sewage Pump No. 2 was rebuilt in 2017
 Following a 2018 safety inspection, HMUA added shields below the motors where the

pump shafts are exposed.
 In 2020, Raw Sewage Pump No. 1 was rebuilt.
 In 2021, HMUA re-packed Pump No. 3.

New motors and VFDs for Raw Sewage Pumps No. 1 and No. 2 were installed under Contract
No. 37S, in 2010.   During 2013, the HMUA completed the replacement of the existing Raw
Sewage Pump Control Panel.  HMUA staff also removed recirculation piping associated with
future filters and repaired a damaged plug valve on the recirculation system during 2013.  In
2020, HMUA reported that a sporadic issue with the use of Pump No. 3 VFD (original) while on
generator power is still present.

The pump room floor, raw sewage piping, valves and pumps in the lower level of the WPCP
Administration Building were coated under Contract No. 44S, in 2015.

The influent wet well is cleaned out by outside Contractors periodically as required.  The
refrigerant unit for the influent sampler was replaced in 2017.

Bar Screen

Inlet Facilities and Raw Sewage Pumping

2022 Findings by Mott
MacDonald

Ongoing Issues / Items to be
Addressed

Items addressed /
Completed Upgrades in
2021-2022

Diversion box is cleaned
approximately every 6-months.

Compactor gearbox
replacement.

n/a



Mott MacDonald | 2022 Annual Facilities  Inspection Report 32
Hackettstown Municipal Utilities Authority

507106245-006 | December 2022

2.1.2 Primary & Secondary Treatment

During the November 2022 inspection of the site, Primary Clarifier No. 1 was in service. Primary
Clarifier 1 has been in service for 50 years and replacement of equipment has been identified
as a capital improvement project.

Trickling Filter No. 2 and Intermediate Clarifier No. 2 were activated in preparation for Hurricane
Ida in late August 2021, and have remained in service.  All three (3) of the Trickling Filter
Recirculation Pumps were reported to be operating properly.   Pump No. 2 has been repacked.

Intermediate Clarifier No. 1 will eventually require sandblasting and painting.  Some minor
concrete damage had been observed near the center column of Intermediate Clarifier No. 2
during since the 2018 inspection.

The Intermediate Pumping Station was constructed during the WPCP Upgrade and Expansion
in 1993. The Intermediate Pumping Station includes three (3) pumps with 25 HP motors
equipped with VFDs. Prior to the April 2019 reactivation, the station had been off-line since
February 2012 and was operated occasionally to test the equipment.  During the November
2014 inspection, it was noted that the floor coating system has failed.  The Pumping Station roof
will require replacement at a future date. An upgrade of the pump controls is recommended as
part of any upgrade to the Intermediate Pumping Station.

The Equalization Basin was abandoned in 2015 as part of Contract No. 44S.

Primary & Secondary Treatment